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What is New in the Management of 
Diabetic Peripheral Neuropathy?

INTRODUCTION

recognized as a major complication of diabetes since 

the mid-1800s. Dycket al.1 described the disorder 

covariates, and microvessel alterations. DPN is the 

most common long-term complication. Affecting 

and potential adverse effects of medication when 

treatment strategy may be most effective.

RISK FACTORS

hyperglycemia. In addition to poor glycemic control, 

associated with advanced age, hypertension, the 

heavy alcohol intake.2

glycosylated hemoglobin (HbA1c) were the main 
3 The Seattle 

4

CLINICAL FEATURES

Symptoms
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Signs

hot and cold, pain

feet

symptoms can involve impaired coordination, as 

position; or weakness in the knees when walking 
5

The potentially severe pain associated with DPN 

of life (QOL).6 DPN can also negatively affect 

7

8

MANAGEMENT OVERVIEW

9

in pain, regardless of the baseline pain score, is 

with DPN.10

they may target the patient’s treatment to problematic 

time periods.

Prevention and Treatment Strategies

balance and resistance training have been shown 

11

Lowering HbA1c levels can improve peripheral 

vibration threshold abnormalities.12 The HbA1c goal 

is generally less than 7% for most DPN patients, 

more stringent targets.13 There is even evidence 

which can play an important role in preventing 

the development of DPN.14 In patients with type 2 

15

incidence of DPN.16

PHARMACOTHERAPY

for the treatment of DPN, there is limited clinical 

evidence to determine which agent is most effective, 

and there is no specific treatment to target the 

treatment of DPN.17

topical treatments as second-line options.

TCAs
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N-methyl-D-aspartate, serotoninergic, histaminergic, 
18

18

and, compared with other TCAs, has a higher 

recommended starting dose of amitriptyline is 25 mg 

daily titrated by 25 mg every 3 to 7 days as tolerated 

to a target dose of 150 mg/d.19

eliminated.19

ANTICONVULSANTS

to assess their efficacy in the treatment of DPN. 

DPN. Gabapentin essentially mimics the actions of 

18

gabapentin has been shown to be the most favorable 

analysis.20

effect with gabapentin is sedation and dizziness; 

21 Starting 

doses of gabapentin are 100 to 300 mg/d,with target 

doses of 900 to 3600 mg/d in divided dosing.19

3 times daily, which can be titrated within 1 week to a 

target dose of 100 mg 3 times daily.19

doses greater than 300 mg/d is not recommended 
.19

edema, and weight gain.

SNRI

another class of potential treatment options. The 

from randomized controlled trials and a recent 

120 mg.22

once daily and 120 mg (60 mg twice daily), with 

higher doses being less tolerable.23

to assess safety and tolerability.19

be avoided in patients with hepatic impairment and 

Opioids

18

Tramadol, an opioid receptor agonist, has 

been shown to be effective for the treatment of 

approved in the United Sates for the treatment of 

24

The recommended dose is 10 to 250 mg twice daily 

twice daily.25

Topical Agents

Capsaicin, a topical alkaloid derivative from red chili 

peppers, has also been effective for the treatment 
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hot water contact or in hot weather.26 Additionally, 

TREATMENT OPTIONS FOR DPN

Glucose Control

The reports from DCCT emphasized a role for 

primary and secondary prevention of DPN in patients 

initial intervention, which has been termed a memory 

effect.27

glycemic control in preventing and managing DPN 

28

Isletcell transplantation is considered as a less 

invasive option in patients with type 1 diabetic 

kidney transplant patients with marked improvement 

29

Table 1 |

Initial evaluation

First-line therapy

Second-line therapy

Third-line therapy

Figure 2 Management algorithm

NEWER MODALITIES OF THERAPY

Potential Future Agents for Treatment of DPN30

lacosamide

selectively enhances slow inactivation of 
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2. Tebanicline

3. NGX-4010  i s  a  rapid delivery dermal 

patch containing high (8%) concentration 

of transcapciasin. It can be applied to the 

4. Chembridge-5861528

of mechanical hypersensitivity.

Puerarin can 

improve the total effective rate, correct NCV 

that was decreased.

UCM707 and 

AM404

tocotrienols, possessing 

cancer, and cholesterol lowering properties.

10. Botulinum toxin type A, showing analgesic 

NON-PHARMACOLOGICAL TREATMENT

Intraneural Facilitation. This approach aims to 

the ischemic nerves.31

Pulsed Electromagnetic Field Therapy.

physical therapy program has a positive effect on 

32

near-infrared phototherapy,33 low-intensity laser 

therapy,34 35

36 and 

as a last resort, implantation of an electrical spinal 
37

Brief on Interventional Therapy

provide alternative treatment strategies in selected 

with hardware-related, biological complications, 

paresthesias).38,39



J C D  |  V O L  5  |  N O .  2  |  J U L - S E P  2 0 1 8  |  2 1

b) Cortical 

(c)

potential brain targets for pain control. (d) Intrathecal 

patients with severe and otherwise refractory chronic 

GENE THERAPY

40

CONCLUSION

We are always in search of modalities that can 

headache for the medical fraternity over the decades. 
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